145120-3000-C-B0000SG59

CYGNET IDENTIFIER:

PLANS PREPARED BY:

BLACK & VEATCH CORPORATION
8400 WARD PARKWAY

KANSAS CITY, MO 64114
(913) 458 - 2000

HOLLOWAY, UPDIKE AND BELLEN, INC.
905 S. 9TH ST

BROKEN ARROW, OK 74012

(918) 251 - 0717

D.W. GATES ENGINEERING SERVICES
616 S. MAIN, SUITE 112

TULSA, OK 74119

(918) 583 - 6906

R-12-E
@
[oaq | :
23 | g
W. 36TH 8T N.

LOWER BIRD CREEK

WWTP_LOCATION MAP

BEFORE
rou DiG.

™ T
CALL OKIE

1-800-522-6543

L OWE
TMUA PROJECT NO. ES 2006-01,

ACCOUNT NOS. 6032-5455601-040522092016 AND 6009 - 5455601 040522062140

ENGINEERING SERVICES DEPARTMENT

UTILITY COORDINATION BOX

NAME

NUMBER

NOTIFIED

OKLLAHOMA DEPARTMENT OF ENVIRONMENTAL
QUALITY (ODEQ)

405-702-8122

ENGINEERING
WATER DESIGN
WASTEWATER DESIGN
TRANSPORTATION DESIGN
TRAFFIC ENGINEERING DESIGN
STORMWATER DESIGN

918-596-9566
918-596-9564
918 596-9636
918-596-9741
918-596-9498

OKLAHOMA NATURAL GAS CO.

918-831-8261

AMERICAN ELECTRIC POWER / PUBLIC SERVICE
COMPANY OF OKLAHOMA (AEP/PSO0)

918-599-2844

TULSA PERMIT CENTER

918-596-1865

TULSA METROPOLITAN UTILITY AUTHORITY

918-596-9593

CITY OF TULSA

WATER ) 918-596-9566
SOLID WASTE DISPOSAL - 918-596-9451
AT&T 918-596-4283

GENERAL TELEPHONE

918-451-3441

COX COMMUNICATION

918-669-4866

LOWER BIRD CREEK WWTP

918-596-9583

NORTHSIDE WWTP

918-591-4555

CONSTRUCTION PLANS FOR

CITY OF TULSA, OKLAHOMA

OWRB LOAN NO. ORF-11-0005

= CITY LIMITS

w 86TH ST N
= NORTHSIDE WASTEWATER TREATMENT PLANT
= . 5828 NORTH 105TH EAST AVENUE
z 76TH ST N TULSA, OK
a
w w & z
> > = (53
Tz = z R C6TH ST N PORT SOUTH LIFT STATION
= = i 1000: FORT GIBSON RD.
= s 2 i \ CATO0SA, 0K
e B s J
56TH ST N = [ o LOWER BIRD CREEK
ER B o WASTEWATER TREATMENT PLANT
i 2 N 21121 E. 36TH ST N.
46TH ST N = 2 CATOOSA, OK
<+ i o
36TH ST N . - GILAREASE g3 &
L L = v*y § APACHE ST
/ E
APACHE ST [ o o r — =
| & = B PINE ST
3 c
NEWTON S - S z
= = -daa g US WY 412 | 144 ARCHER ST
L : = e
EDISON ST [ E T ey 3 ; [ [ capssTyw ) %
. 2 = L 1MTH ST
o g H
AT~ g
L. I 2 21ST ST
7 b g [
Wy bl ©
el & E = 31T ST
31ST ST ~s) 3 L,
174 : 41ST ST
41ST ST - Lo X
\'% - “ Pr il
e O A & 51ST ST
51ST ST —— T =
u 2
K g 2 _ 61ST ST
< =1 =0 I ¥
BT ST g & \j\ 5/
b % = 71ST ST
71ST ST - P 5
: 4 g
o
2 G £ i 81T ST
BIST ST : Z / I
/ ] 91ST ST
91ST ST J\
CREEK| TURNPIKE
- B 101ST ST
101ST ST CREdK TURRRE \\
119TH ST
CRE
"~ SRRl — L
121ST ST l
131ST 57
w w w CH-
wist st L—L Yy oy Y oy 2 oz o9 R O¥ %o ow ¥ ¥ oz Iz z I < <
H =z Z < = = z < = - ° ° - < < < = = . - o w w w
z a o < =z w w w . -
= = = & 8§ f £ & 4 & § 2 2 = =z - = o I F E E B &
x x 2 z g el e} > = ] g = x 5 I v ~ [} b & ¥ 0 N 14
B & 5 2 I & = T = z s & 2 e B 2 & & & & W
© - < Y o hs

CONTRACT 1B

LOUIS E. NEMETH, REGISTERED ARCHITECT
EXPIRATION DATE: 6/30/2013

JOHN R. HENDRICK, PROFESSIONAL ENGINEER
L
EXPIRATION DATE: 3/31/2012

CONFORMED TO BID MAY 4, 2012

SIC

BLACK & VEATCH CORPORATION
CERTIFICATE OF AUTHORIZATION NO. 3314
EXPIRATION DATE: JUNE 30, 2012

&2

Bl Holloway, Updika and Bellen

Consitting Englnsers
l|  Muskoges - Broken Arrow

HOLLOWAY, UPDIKE, AND BELLEN, INC.
CERTIFICATE OF AUTHORIZATION NO. 219
EXPIRATION DATE: JUNE 30, 2013

D.W. GATES ENGINEERING SERVICES
CERTIFICATE OF AUTHORIZATION NO. 2672
EXPIRATION DATE: JUNE 30, 2012

WITH REGARD TO THIS PROJECT, BLACK & VEATCH AND THE PROFESSIONALS WHOSE PERSONAL SEALS

AND SIGNATURES APPEAR BELOW ASSUME RESPONSIBILTY ONLY FOR THE DRAWINGS, SPECIFICATIONS,

AND OTHER DOCUMENTS BEARING THE PERSONAL SEALS OF THE UNDERSIGNED PROFESSIONALS, AND
DISCLAIM ANY RESPONSIBILITY FOR ALL OTHER DRAWINGS, SPECIFICATIONS, ESTIMATES, REPORTS,

OR OTHER DOCUMENTS WHICH DO NOT CONTAIN THE PERSONAL SEALS OF THE UNDERSIGNED PROFESSIONALS.

KURT A. RONNEKAMP,  PROFESSIONAL ENGINEER
LICENSE NO: PE17439

EXPIRATION DATE: 12/31/2012

DENNIS L. WOOD, PROFESSIONAL ENGINEER
LIC‘ENSE NO: PE13651
EXPIRATION DATE: 5/31/2013

aw

\\\ O
o@‘oF ,Kl,q&

1,
",
.

’llmnm“

aq)z3jzoll

TIM A. HOLMES, PROFESSIONAL ENGINEER
LICENSE NO: PE20954
EXPIRATION DATE: 4/80/2012

DAVID W. NELSON, PROFESSIONAL ENGINEER
LICENSE NO: PE1798Q
EXPIRATION DATE: 10/31/2012

LICENSE NO: A5784

LR -
o
S/

RO
JOHN R,
HENDRICK
15274

oF
&

723/,

AL HO““ Y

"vmmem‘m\\

DEREK W. GATES, PROFESSIONAL ENGINEER
(D.W. GATES ENGINEERING)
LICENSE NO: PE16502
EXPIRATION DATE: 2/28/2012

STEPHEN TOLAR, PROFESSIONAL ENGINEER
(HOLLOWAY, UPDIKE, AND BELLEN, INC.)
LICENSE NO: PE20679
EXPIRATION DATE: 3/31/2013

ICENSE NO: PE15274

DIRECT
10/28/2071

B

A

GC-1

/ﬁ 7~25 -1

LBC WwWTP EXPANSION

CONTRALT IB

- ES 2006~ 0)



san56265
Text Box
CONFORMED TO BID  MAY 4, 2012


SHEET NO. DRAWING NO. DESCRIPTION SHEET NO. DRAWING NO. + DESCRIPTION SHEET NO. DRA G NO. }CRIPTIL SHEET _NO. DRAWING NO. DESCRIPTION
GENERAL » HEADWORKS BUILDING - OPERATTO 11 ELLA :
1 6e-1 COVER SHEET . 93 HA-1 ARCHITECTURAL - SOUTH AND WEST ELEVATIONS 167 AA-1 ARCHITECTURAL - BUILDING ELEVATIONS 228 MA-1 ARCHITECTURAL - ROOM, DOOR, AND LOUVER SCHEDULES
2 6Cc-2 CIVIL - DRAWING LIST 94 HA-2 ARCHITECTURAL - NORTH AND EAST ELEVATIONS 168 Aa-2 ARCHITECTURAL - FLOOR PLAN 229 Ma-2 ARCHI L - wINDOW E, ELEVATIONS, AND DOOR DETAILS
3 6c-3 CIVIL - GENERAL NOTES 95 HA-3 ARCHITECTURAL - LOWER FLOOR PLAN 169 AA-3 AHCHITECTURAL - ROOF PLAN 230 MA-3 ARCHITEGTURAL — DOOR DETAILS
4 GC-3A CIVIL - PAY QUANTITIES 96 HA-4 ARCHITECTURAL - OPERATING FLOOR PLAN AND SECTIONS 170 AA-4 ARCHITECTURAL - REFLECTED CEILING PLAN AND DETAILS 231 WA-4 ARCHITECTURAL - WINDOW DETAILS
5 GC-4 CIVIL - ABBREVIATIONS 97 HA-5 ARCHITECTURAL - ROOF PLAN 171 AA-5 ARCHITECTURAL - ENLARGED RESTROOM AND LOCKER ROOM 232 HA-5 ARGHITECTURAL - WINDOW AND LOUVER DETAILS
6 6c-5 CIVIL - LEGENDS 98 HA-6 ARCHITECTURAL - WALL SECTIONS 172 AA-6 ARCHITECTURAL - WALL SECTIONS 233 wA-6 ARGHITECTURAL - MISCELLANEOUS DETAILS
7 GC-6 CIVIL - PROCESS DESIGN PARAMETERS 99 HA-7 ARCHITECTURAL - WALL SECTIONS 173 AA-7 ARCHITECTURAL - WALL SECTIONS 234 we-1 CIVIL - MISCELLANEQUS DETAILS
8 6c-7 CIVIL - PROCESS SCHEMATIC 700 HA-8 ARCHITECTURAL - MISCELLANEOUS DETAILS 174 AA-8 ARCHITECTURAL - ENLARGED LABORATORY PLAN, SECTIONS, AND ELEVATIONS 235 wo-2 GIVIL - MISCELLANEQUS DETAILS
9 6c-8 CIVIL -~ HYDRAULIC PROFILE 101 He-1 CIVIL - LOWER FLOOR PLANS . 175 AA-9 ARGHITECTURAL - ENLARGED RECEPTION PLAN, SECTIONS, AND ROOF DETAILS 236 .3 CIVIL - MISCELLANEOUS DETAILS
10 6c-9 CIVIL | ARCHITECTURAL - CODE CLASSIFICATION TABLE 102 He-2 CIVIL - OPERATING FLOOR PLAN 176 A4-10 ARCHITECTURAL - TORNADO SHELTER
11 Ge-10 CIVIL - PROJECT LOCATION MAP 103 HC-3 CIVIL - SECTIONS 177 AS-1 STRUCTURAL - FOUNDATION PLAN 237 ve-4 CIVIL - MISCELLANEOUS DETAILS
12 6p-1 PLUMBING /HVAC ~ LEGEND, ABBREVIATIONS AND GENERAL NOTES 104 He-4 CIVIL - SECTIONS 178 as-2 STRUCTURAL - ROOF FRAMING PLAN 288 He-5 CIVIL - MISCELLANEOUS DETAILS
13 GE-1 ELECTRICAL - LEGEND AND ABBREVIATIONS 105 v HC-5 CIVIL - SECTIONS 179 AS-3 STRUCTURAL - SECTIONS AND DETAILS 239 ws-1 STRUCTURAL ~ STRUCTURAL NOTES
14 GE-2 ELECTRICAL - POWER DISTRIBUTION ONE-LINE DIAGRAMS 106 HC-6 CIVIL - SECTIONS 180 AS-4 STRUCTURAL - SECTIONS, DETAILS AND ROOF TRUSS LOADS 240 Ms-2 STRUCTURAL — STANDARD CONCRETE JOINT DETAILS
15 GE-3 ELECTRICAL - PLCO1 & MISCELLANEOUS ONE-LINE DIAGRAMS 107 HC-7 CIVIL - SECTIONS 181 AP-1 PLUMBING - FLOOR PLAN 241 Ms-3 STRUCTURAL - STANDARD CONCRETE REINFORCEMENT DETAILS
16 GE-4 ELECTRICAL - EXISTING OPERATIONS PLC ONE-LINE 108 HC-8 CIVIL - SLUICE TROUGH DETAILS 182 AH-1 HVAC - FLOOR PLAN 242 ms-4 STRUCTURAL ~ TYPICAL MASONRY WALL REINFORCEMENT DETAILS
17 GE-5 ELECTRICAL - SCHEMATICS 109 HS-1 STRUCTURAL - FOUNDATION PLAN 183 AE-1 ELECTRICAL - RISER DIAGRAMS 243 #s-5 STRUCTURAL — TYPICAL MASONRY LINTEL, JAMB, AND MISCELLANEOUS DETAILS
18 GE-6 ELECTRICAL - SCHEMATICS 110 Hs-2 STRUCTURAL - OPERATING FLOOR PLAN 184 AE-2 ELECTRICAL - POWER PLAN : 244 Hs-6 STRUCTURAL - GUARDRAIL AND HANDRAILING DETAILS
19 GI-1 P&ID - LEGEND AND ABBREVIATIONS - SHEET 1 OF 3 111 HS-3 STRUCTURAL - MISCELLANEOUS PLANS 185 AE-3 ELECTRICAL - LIGHTING PLAN 245 "s-7 STRUCTURAL - TYPICAL ALUMINUM STAIR DETAILS
20 GI-2 P&ID - LEGEND AND ABBREVIATIONS - SHEET 2 OF 3 112 HS-4 STRUCTURAL - ROOF FRAMING PLAN 186 AE-4 ELECTRICAL - SCHEDULES 246 ns-8 STRUCTURAL - STD CONC BEAM/SLAB SCHEDULE & NOTES
21 6I-3 P&ID - LEGEND AND ABBREVIATIONS - SHEET 3 OF 3 113 HS-5 STRUCTURAL - SECTIONS 187 AE-5 ELECTRICAL - FIRE PROTECTION PLAN 247 »s-9 STRUCTURAL - STD CONC COL & PILASTER SCHED & DETAILS
22 GI-4 P&ID - PORT SOUTH LIFT STATION 114 HS-6 STRUCTURAL - SECTIONS 188 AE-6 ELECTRICAL - LIGHTNING PROTECTION AND GROUNDING PLAN 248 Ms-10 STRUCTURAL — MISCELLANEOUS STRUCTURAL DETAILS
23 GI-5 PRID - HEADWORKS BUILDING INFLUENT SCREENING 115 HS-7 STRUCTURAL - SECTIONS 189 AE-7 ELECTRICAL - ONE LINE DIAGRAMS 249 mP-1 PLUMBING - SGHEDULES
24 6I-6 P&ID - HEADWORKS BUILDING GRIT BASINS 116 HS-8 STRUCTURAL - SECTIONS AND DETAILS 250 op-2 PLUMBING - DETAILS
25 GI-7 P&ID - HEADWORKS BUILDING GRIT PUMPS AND ESCALATOR 117 HS-9 STRUCTURAL - SECTIONS ’ « SLUDGE TRANSF 110 261 MP-3 PLUMBING — RISER DIAGRAMS
26 GI-8 P&ID — EXISTING OXIDATION DITCH 118 HS-10 STRUCTURAL - STAIR PLANS AND SECTIONS 190 7A-1 ARCHITECTURAL - BUILDING ELEVATIONS 252 o1 HVAC - SCHEDULES
27 eI-9 P&ID - FINAL CLARIFIER NO. 1 ©o119 HS-11 STRUCTURAL - ACCESS PLATFORM PLANS AND SECTIONS 191 TA-2 ARCHITECTURAL - FLOOR PLAN AND ROOF PLAN 253 U AVAG — SCHEDULES
28 GI-10 P&ID - RETURN SLUDGE PUMP STATION AND RAS PUMPS 120 HS-12 STRUCTURAL - ACCESS PLATFORM SECTIONS AND DETAILS 102 T4-3 ARCHITECTURAL - WALL SECTIONS 54 i3 VA — SEQUENCE OF OPERATIONS
29 ez-11 PGID - SLUDGE TRANSRER PUMP STATION 121 #S-13 STRUCTURAL - ODOR LONTROL PLAN 193 TA-4 ARCHITECTURAL - MISCELLANEOUS DETAILS 255 - HVAC - DETAILS
30 GI-12 P&ID — CHLORINE CONTACT BASIN AND EFFLUENT CONVEYANCE 122 HS-14 STRUCTURAL - EQUIPMENT PAD SECTION 194 61 CIVIL - ONERATING FLOOR DLAN ;
a1 61-13 P&ID - SODIUM HYPOCHLORITE STORAGE 123 Hp-1 PLUMBING — LOWER FLOOR PLAN 195 0.2 CIVIL - SEETIONS 256 ME-1 ELECTRECAL - NISCELLANEQUS PLANS
32 6I-14 P&ID - SODIUM HYPOCHLORITE TO CHLORINE CONTACT BASIN 124 HP-2 PLUMBING ~ OPERATING FLOOR AND ROOF PLANS 196 roo1 STHUGTURAL - FOSNDATION PLAN 257 ME-2 ELECTRICAL ~ LIGHTING PANEL SCHEDULES
33 6I-15 PRID - SODIUM HYPGCHLORITE TO RAS AND PEW 125 HH-1 HVAC - LOWER FLOOR PLAN 258 ME-3 ELECTRICAL - LIGHTING FIXTURE SCHEDULE
34 6I-16 P&ID - SODIUNM HYPOCHLORITE TO PORT SOUTH PUMP STATION 126 HH-2 HVAC - OPERATING FLOOR PLAN 197 7s-2 STRUGTURAL - ROOF PLAN 259 ME-4 ELECTRICAL — MISCELLANEOUS DETAILS
35 61-17 PRID - POLYMER SYSTEM FOR NORTHSIDE DAF 127 C o RE-1 ELECTRICAL - MCC-H ONE-LINE DIAGRAMS 198 78-3 STRUCTURAL - FOURDATION SECTIONS AND DETAILS 260 uI-1 P&ID - INSTRUMENT INSTALLATION DETAILS
36 GI-18 P&ID - ODOR CONTROL 128 S HE-2 ELECTRICAL — MCC-H ONE-LINE DIAGRAMS 199 P-1 PLUMBING - OPERATING FLOOR PLAN 261 MI-2 P&ID - INSTRUMENT INSTALLATION DETAILS
37 6I1-19 P&ID - PLANT EFFLUENT WATER 129 : HE-3 ELECTRICAL - LOWER FLOOR POWER PLAN 200 TH-1 HVAC - OPERATING FLOOR PLAN
38 6I-20 PRID - CONTROL SYSTEM BLOCK DIAGRAM 130 ’ HE-4 ELECTRICAL - OPERATING FLOOR POWER PLAN 201 TE-1 ELECTRICAL - MCC ONE-LINE DIAGRAM
131 i HE-5 ELECTRICAL - LOWER FLOOR LIGHTING PLAN 202 TE-2 ELECTRICAL - POWER PLAN
SITEWORK 132 HE-6 ELECTRICAL - OPERATING FLOOR LIGHTING PLAN 208 TE-3 ELECTRICAL - LIGHTING PLAN
39 s€-1 CIVIL - LEGEND AND GENERAL NOTES 204 TE-4 ELECTRICAL - LIGHTNING PROTECTION PLAN
40 sc-2 CIVIL - OVERALL SITE PLAN - LBC WWTP + OXIDATION DITCH AND LONGITUDINAL BASINS 205 TE-5 ELECTRICAL - GROUNDING PLAN
41 sc-3 CIVIL - OVERALL SITE PLAN - PORT SOUTH 133 bc-1 CIVIL/STRUCTURAL - DEMOLITION PLANS AND SECTIONS 206 TE-6 ELECTRICAL - PLC ONE-LINE DIAGRAM
42 sc-4 CIVIL - STORMWATER MANAGEMENT PLAN 134 be-2 CIVIL/STRUCTURAL - PLANS 207 TE-7 ELECTRICAL - PANEL SCHEDULES
43 sc-5 CIVIL - STORMWATER MANAGEMENT PLAN DETAIL 135 be-3 CIVIL/STRUCTURAL - SECTIONS AND DETAILS
a4 S6-6 CIVIL - PARTIAL PIPING PLAN 136 bC-4 CIVIL/STRUCTURAL - SECTIONS AND DETAILS PORT SOUTH LIFT STATION
45 5C-7 CIVIL — PARTIAL PIPING PLAN 137 De-5 CIVILISTRUETUBAL - PLANS AND SECTIONS 208 PC-1 CIVIL - DEMOLITION PLAN AND SECTIONS
a6 sc-8 CIVIL — PARTIAL PIPING PLAN 138 DE-1 ELECTRICAL - POWER PLAN 209 PC-2 CIVIL - PLANS
a7 se-9 CIVIL - PARTIAL PIPING PLAN i 210 pPc-3 CIVEL - SECTIONS
P s6-10 CIVIL — PARTIAL GRADING AND PAVING PLAN - FINAL CLARIFIER NO. 1 211 ] CIVIL - SECTIONS AND DETAILS DRAWING LEGEND
139 EC-1 CIVIL/STRUCTURAL — PLAN 212 PH-1 HVAC - PLANS
:z :g:; z;:;: - ::::;:: i:::;zz :Z: :::;x: :::z 140 EC-2 CIVIL/STRUCTURAL - SECTIONS AND DETAILS 213 PE-1 ELECTRICAL - ONE-LINE DIAGRAMS 1ST LETTER AREA DESIGNATION
51 s6.13 GIVIL - PARTIAL GRADING AND PAVING PLAN 141 EC-3 CIVIL/STRUCTURAL - SECTIONS AND DETALLS 214 PE-2 ELECTRICAL - POWER PLAN AND DETAILS A OPERATIONS BUILDING
52 sc.14 CIVIL - AGCESS ORIVE PLAN AND PROFTLE 142 EC-4 CIVIL/STRUCTURAL - SECTIONS AND DETAILS 215 PE-3 ELECTRICAL - ELEVATIONS B RETURN SLUDGE PUMP STATION
52 .15 CIVIL . AGOESS DRIVE PLAN AND PROFILE 143 EC-5 CIVIL/STRUCTURAL - DETAILS 216 PE-4 ELECTRICAL - CONTROL PANEL I/0 SCHEDULE, LIFT STA CONTROL DIAGRAM ¢ CHEMICAL STORAGE AND FEED FACILITY
144 EE-1 ELECTRICAL ~ POWER PLAN 217 PE-4A ELECTRICAL - ONE-LINE DIAGRAMS D OXIDATION DITCH | AERATION BASINS
54 sc-16 CIVIL - ACCESS DRIVE PLAN AND PROFILE E FINAL CLARFIER NO.1
55 sc-17 CIVIL - ACCESS DRIVE PLAN AND PROFILE . MODIFIED CHLOR: 2 " Wi F CHLORINE CONTACT BASINS
el 28 - ] GENERAL
56 sc-18 CIVIL - ACCESS DRIVE PLAN AND PROFILE 145 Fe-1 CIVIL/STRUCTURAL - DEMOLITION PLANS 218 ne-1 CIVIL - DEWOLITION UPPER LEVEL PLAN pr HEADWORKS BUILDING
87 Sc-19 CIVIL - ACCESS DRIVE PLAN AND PROFILE 146 Fc-2 CIVIL/STRUCTURAL - DEMOLITION SECTIONS 219 Ne-2 CIVIL - DEMOLITION LOWER LEVEL PLAN ] MISCELLANEOUS SCHEDULES AND STANDARD DETAILS
58 $¢-20 CIVIL - ACCESS DRIVE PLAN AND PROFILE 147 FC-3 CIVIL/STRUCTURAL - FOUNDATION PLAN 220 Ne-3 CIVIL - DEMOLITION SECTIONS AND DETAILS N NORTHSIDE WWTP DAF POLYMER FEED FACILITY
59 s¢-21 CIVIL- HEADWORKS AND SLUDGE TRANSFER PUMP STATION SITE DETAIL PLAN 148 Fc-4 CIVIL/STRUCTURAL - UPPER LEVEL PLAN 221 NC-4 CIVIL - UPPER LEVEL PLAN P PORT SOUTH LIFT STATION
sc-22 CIVIL - OPERATIONS BUILDING SITE DETAIL PLAN 149 ! FC-5 CIVIL/STRUCTURAL - SECTIONS AND DETAILS 222 Ne-5 CIVIL - LOWER LEVEL PLAN ‘? gizgego?gwsm PUMP STATION
61 sc-23 CIVIL - BLASTING PLAN 150 - FE-1 NOT USED 223 NC-6 CIVIL - SECTIONS AND DETAILS i
sc-24 CIVIL- DRAINAGE STRUCTURE TABLE AND NOTES 224 NE-1 ELECTRICAL - UPPER LEVEL POWER PLAN
63 8¢C-25 CIVIL/STRUCTURAL - EFFLUENT RISER STRUCTURE ¢ RA AND FEE ¥ I 225 NE-2 ELECTRICAL - LOWER LEVEL POWER PLAN 2ND LETTER DISCIPLINE DESIGNATION
64 sc-26 CIVIL/STRUCTURAL - EFFLUENT JUNCTION BOX 151 ce-1 CIVIL/STRUCTURAL - DENOLITION PLANS 226 NE-3 ELECTRICAL - OVERALL PLAN A ARCHITECTURE .
65 sc-27 CIVIL/STRUCTURAL - EXCESS FLOW VAULTS 152 cc-2 CIVIL/STRUCTURAL - FOUNDATION PLAN 227 NE-4 ELECTRICAL - ONE LINE DIAGRAMS c CIVIL - CIVIL/STRUCTURAL
66 sc-28 CIVIL/STRUCTURAL - MISCELLANEOUS YARD STRUCTURES 153 cc-3 CIVIL/STRUCTURAL - UPPER LEVEL PLAN 5 5LV§gTRICAL
67 sc-29 CIVIL/STRUCTURAL - MISCELLANEOUS YARD STRUCTURES 154 cc-4 CIVIL/STRUCTURAL - SECTIONS
68 sc-30 CIVIL - TYPICAL SECTIONS 155 cP-1 PLUMBING/HVAC - PLAN /IJ i’z’g&gléngTATION AND CONTROLS
69 §C-31 CIVIL - GRINDER PUMP STATION AND DETAILS 156 CE-1 ELECTRICAL - UPPER LEVEL POWER AND LIGHTING PLAN s STRUCTURAL
70 sc-32 CIVIL - MISCELLANEQUS DETAILS
71 sc-33 CIVIL - YARD PIPING PROFILES RETURN SLUDGE PUNK ] i i i
72 s¢-34 CIVIL - YARD PIPING PROFILES 157 BA-1 ARCHITECTURAL - RODF PLAN AND DETAILS LOWER BIRD CREEK WWTP EXPANSION
73 s¢-35 CIVIL - YARD PIPING PROFILES . 158 8C-1 CIVIL/STRUCTURAL - DEMOLITION PLAN : TMUA PROJECT NO. ES 2006-01
74 sc-36 CIVIL - VARD PIPING PROFILES 159 BC-2 CIVIL/STRUCTURAL - DEMOLITION SECTIONS CONTRACT 1B
75 §C-36A  CIVIL - YARD PIPING PROFILES 160 8¢-3 CIVIL/STRUGTURAL - PLAW GENERAL
. 76 s¢-37 CIVIL - PAVING CROSS-SECTIONS ACCESS DRIVE "A" ::; gz:‘;’ ::I.Z;;; ;;753:2"’;“":;0::"‘:3“:3 AND DETATLS pRANRE LIST
<. 77 sc-38 CIVIL — PAVING CROSS-SECTIONS ACCESS DRIVE "A" 163 oe.1 wor USED